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Shenzhen AOK LED Light Co. , Ltd

EAEHEE MRS Package Drop Test Report

1138 BHY (Test Purpose)

(To simulate the impact of vibration on products during transportation)

FEERBFR ( Product Name ) : SLB FZERES (Product Part Number):
1TERE ( Order Number ) : HFPYESE(Model number):
MERXELE (Test Quantities): 1 MK HHR ( Test Date ) : 2024/10/14
TRRAEE (Test Instrument): Drop Tester 47=HEA ( Production Date ) : 2024/10/14
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( Test Objective )
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, £1+10% (Drop once by one corner, by three edges, and by six sides, totally 10 times),
ENIENL: ef , BIOE/SE (Drop order: first by the corner, then the edges, and last the sides),
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( Tick below ) (Total Weight Range) (Drop Height) (Remarks)
0.45-9.54kg 76.2cm
9.55-18.63kg 60.96cm
v 18.64-27.72k 45.72
MR i o
( Test Standard ) 27.73kg~ 30.48cm
( GB/T4857 )
REFErRNESEENENETRE, RERUREEZS NVABHETE | MHSE~RAf BT MMkt LRR

(Select the specified drop height based on the weight of the packaged product, and carry out several free drops according to the
above testing method. The randomly chosen samples shall not show any appearance or performance defects. Test twice)
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( Test Results )

HhR

(Appearance)

BKTZ I (Before Test)

HER

(After Test)

BEEFETHF (Package in good condition)

IEAEDRE S B N

(Slight deformation on corners of the package

box)

(Product and all parts in good condition)
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(No damage to any part of the product)

IHBE (Functions)

£EBINHEEOK (All functions are functioning properly.)

ﬁ‘bﬁﬂff

All fu are functioning properly.)

518 ( Verdict ) ] B8 (Pass) O ( %MN)S—U
#1%: Tabulator 25 #& B R : Tester BEFRE . Aud or“ X Bt s‘?
HEHA(Date) : 2024-10-14 HHA(Date) :  2024-10-14 HHA(Date) : 20W/




